
  

 

Implementation of effect-based methods 
for water quality assessment 

 
Final report 

to the Water Research Commission 
 

by 
 

Aneck-Hahn NH1, Van Zijl MC1, Pieters R2, Horn S2, Swart L3, Pearson H4, 
Archer E5, Truter C5, Mmekwa N1, Kruger A2 

 
1 University of Pretoria, 

2 North West University -Potchefstroom 
3 Biotox Lab 

4 ToxSolutions, Kits and Services cc 
5Stellenbosch University 

 
 
 

 
 
 
 
WRC report no. 3210/1/25 
ISBN 978-0-6392-0718-6 

 
 

June 2025 
 

 
 

  



  

 

 
 
 
This is the final report of WRC project no. C2020/2021-00348. 
 
 
 
 
 
 
 
 
 
 
 

 
DISCLAIMER 
 
This report has been reviewed by the Water Research Commission (WRC) and approved for publication. 
[...]
values are available for drinking water and surface water for a number of endpoints, but are not readily 
available for wastewater effluent. The effect in wastewater effluent can be compared to surface water 
EBT after dilution. If the dilution factor is not known, a dilution factor of 10 can be used as a conservative 
estimate of wastewater dilution into a receiving water body. Available EBTs are provided on a factsheet 
from WRC 2020/2021-00165. 
 
The response in a bioassay, expressed as BEQbio, is compared to the EBT-BEQ if available. If the 
BEQbio is lower than the EBT-BEQ then no further action is required. If the measured BEQbio value 
exceeds the EBT-BEQ, the first step is to check the bioassay quality control (QC) and collect another 
water sample from the same site and re-test (this can pose a challenge in South Africa as many 
laboratories are not close to the sample sites, therefore a second “back-up” sample is always collected). 
This is comparable to what is currently done for chemical analytes. If the BEQbio of the second sample 
is below the EBT-BEQ, then no further action is required. If the second test confirms the initial positive 
result and both samples report a BEQbio > EBT-BEQ, then further action is needed. The magnitude of 
the response should depend on the magnitude of the exceedance and regulatory advice (Figure 3.6).  
.  
 



 

_________________________________________________________________________________ 
39 

 
Figure 3-6: Flow diagram to represent the process of assessing the outcome of the bioassay 
(BEQbio) versus the EBT of a water sample. (Adapted from Escher et al, 2021).  



 

_________________________________________________________________________________ 
40 

CHAPTER 4: CASE STUDIES 

4.1 INTRODUCTION 

 
Before any definitive decisions can be made about which bioassay should be included for effect-based 
monitoring of water quality and incorporated into any water safety plan, it is advisable to “test run” these 
assays on the various water sources and test their suitability. This can be done through case studies 
focusing on drinking water, groundwater, surface water and wastewater. Doing this will help verify 
treatment efficacy and validate control measures. The selected in vivo and in vitro bioassays were 
selected based on the toolbox of bioassays from WRC 2020/2021-00165.  

4.2 CASE STUDY SITE CRITERIA 

 
The South African water industry is facing a challenge of water scarcity and pollution, both of which 
threaten the sustained, safe supply of drinking water to the population. Water resources pollution, 
mainly caused by factors such as agricultural runoff, discharge of poorly treated industrial effluents, lack 
of wastewater management in settlements, and discharge of inadequately treated municipal 
wastewater, has compromised the quality of water resources in many areas in South Africa. Water 
scarcity, exacerbated by climate change, population growth, and over-extraction, puts additional 
pressure on the already limited water resources. Due to water scarcity, a diverse water sources (such 
as surface water, groundwater, seawater and wastewater), often contaminated with natural and 
anthropogenic compounds, are used for drinking water production. These compounds may adversely 
affect the ecosystems in which they are found.  
 
To investigate the application of effect-based methods for evaluating the performance of treatment 
technologies (such as conventional drinking water, water reuse, desalination and wastewater treatment 
plants), as well as for characterizing the impacts of wastewater discharges into water resources, the 
following considerations were used for case study selection; 

• A drinking water treatment plant that uses conventional water treatment technologies for 
drinking water production  

• A drinking water treatment plant that abstracts raw water from an impacted water source to 
represent an unplanned and indirect potable water reuse technology 

• A drinking water treatment plant that uses treated wastewater as feed water for drinking water 
production (planned potable water reuse technology) 

• A drinking water treatment plant that uses seawater for drinking water production (desalination 
technology) 

• A wastewater treatment plant that treats domestic wastewater for discharge into a water 
resource 

• A surface water body that receives discharges from point and/or non-point sources 
 
The case study locations selected were spread across various provinces, and each had at least one or 
more water treatment plants, except for Limpopo Province, where surface water is used by the local 
communities for drinking and household use. The following was considered for analysis of the water 
samples collected; 

• At least one in vitro or small-scale in vivo whole-organism (e.g., algae, daphnids, fish embryos) 
bioassay used 

• At least two different types of water tested in a plant (e.g., untreated and treated) 



 

_________________________________________________________________________________ 
41 

• Water samples prepared using solid-phase extraction (SPE) 
• Bioassay results expressed quantitatively (i.e., effect concentration or equivalent concentration 

rather than just +/- 
• Quality control parameters for bioassays reported (i.e., positive control (=potent reference 

compound); negative controls (= clean water run through the whole enrichment process with 
SPE; solvent control)  

• More than one bioassay used (preferably a test battery with assays that target different modes 
of action) 

• Chemical analysis of organic micropollutants conducted alongside bioanalysis (in the same 
water samples/extracts) 

4.3 DESCRIPTION OF CASE STUDY SITES 

4.3.1 Mpumalanga province 

A town in Mpumalanga province was identified as a suitable study site for this project. It is an example 
where wastewater is first treated before being released into ponds, where some nitrogen is lost through 
denitrification and some by drainage to the groundwater, from where it discharges into a stream feeding 
an adjacent wetland. The northern part of the wetland is connected to a river via a dam, which serves 
as the raw water source for the drinking water treatment plant. The town’s wastewater treatment plant 
is located northeast of the wetland. The effluent from the plant enters the wetland after the dam that 
serves as the source for the DWTP. This active wetland serves as a home to a number of bird species 
and other animals that may be at risk of exposure to various pollutants like EDCs. The location of sites 
selected for sample collection at the Mpumalanga town is shown in Figure 4.1, and they are as follows:  
 

i. Dam 1 (raw water source for drinking water treatment plant MP-DWTP2a) 
ii. Wastewater treatment plant (MP-WWTP3b) effluent (settling dams) 
iii. Upstream wetland (MP-SW2) 
iv. Middle of wetland (MP-SW3) 
v. Downstream wetland (MP-SW4) 
vi. Natural spring (MP-GW2) 
vii. Dam 2 (dam downstream of the wetland – MP-SW1) 
viii. Borehole water (MP-GW1) 
ix. Tap water (from DWTP – MP-DWTP2b) 
x. Bottled water from a local natural spring (MP-GW4) 

 



 

_________________________________________________________________________________ 
42 

 
Figure 4-1: Map of sampling sites in Mpumalanga 
 

4.3.2 North West Province 

A water utility that abstracts water from Department of Water and Sanitation (DWS) dams and provides 
bulk water and secondary services directly to communities, mines, industry and municipalities in the 
North West province was selected for this study. Raw water is channelled to four drinking water 
treatment plants where it is treated. The municipalities that are serviced by this utility draw the water 
supplied through reservoirs to consumers for household use. An indirect potable water reuse plant (NW-
DWTP3) was selected for this project. 
 
This plant has been in existence for more than 46 years and has been regularly upgraded as new 
technologies were available, and to keep up with the demand for water. At the same time, there has 
been a deterioration in raw water quality. The plant has grown from 18ML/d 270ML/d in late 2016; all 
four plants can be seen in Figure 4.2 taken from Ncobo’s MSc dissertation (2019). Raw and final treated 
water were collected from this plant for the scope of this project.  
 
 



 

_________________________________________________________________________________ 
43 

 
Figure 4-2: NW-DWTP3 Google Maps, 11 August 2018 (Ncobo, 2019) 

4.3.3 Gauteng Province 

4.3.3.1 Conventional drinking water treatment plant (GP-DWTP1) 

Gauteng has one of the world's largest urban nature reserves, situated south of the City of Tshwane 
(also known as Pretoria) but still within the city limits. On its border is a drinking water treatment plant 
that supplies 17 – 19% of Pretoria’s drinking water (Figure 4.3). The stream into the reserve receives 
effluent from wastewater treatment plants, industries and informal settlements in the catchment areas. 
There are two dams, interconnected with a wetland and channel. Although previous studies have shown 
estrogenic activity in the water sources within the reserve (Bornman et al., 2007), this plant is still 
considered a conventional DWTP as it primarily uses standard treatment processes, including 
coagulation, flocculation, sedimentation, filtration, and disinfection, to produce drinking water. Raw, final 
treated and backwash water were collected from this plant for the scope of this study.  



 

_________________________________________________________________________________ 
44 

 
Figure 4-3 GP-DWTP1 (Google maps, 27 Oct 2024) 

4.3.3.2 Conventional drinking water treatment plant (GP-DWTP6) 

GP-DWTP6 (Figure 4.4) is the largest bulk water utility in Africa and is one of the largest in the world. 
This water utility provides bulk potable water to more than 11 million people in Gauteng, parts of 
Mpumalanga, the Free State and North West – an area that stretches over 18 000 km2. The Utility has 
thirteen tertiary pumping stations and 60 strategically located service reservoirs and secondary booster 
stations; as well as a multi-billion Rand regional pipeline network of approximately 3500km. Raw and 
final treated water were collected from this plant for the scope of this study. 



 

_________________________________________________________________________________ 
45 

 
Figure 4-4 GP-DWTP6 (Google maps, 15 Nov 2024) 

4.3.3.3 Wastewater treatment plant (GP-WWTP1) 

A wastewater treatment plant (WWTP) situated in downtown Tshwane (Pretoria) (GP-WWTP1) was 
selected for this study. The plant was constructed between 1913 and 1920 on the southern banks of 
the Apies River in Pretoria (Figure 4.5). The plant is situated adjacent to the central business district 
and is one of 15 wastewater treatment plants in operation. The WWTP employs technologies, such as 
biological nutrient removal (BNR) activated sludge, and biological filters for liquid processing. On the 
sludge side, it uses DAF thickening, anaerobic digestion and solar drying beds. Influent (GP-WWTP1a) 
and effluent (GP-WWTP1b) samples were collected from the WWTP. Upstream (GP-SW12) and 
downstream (GP-SW13) water samples were also collected from the Apies River.  
 



 

_________________________________________________________________________________ 
46 

 
Figure 4-5 GP-WWTP1, Pretoria (Google maps, 27 October 2024) 

4.3.3.4 Wastewater treatment plant (GP-WWTP 2) 

GP-WWTP2 is one of the largest wastewater treatment works found in Johannesburg, Gauteng. It is 
located on the Jukskei River, some 30 km north of the Johannesburg central business district and 
serves most of the city of Johannesburg’s sewer basins north of the Witwatersrand (Figure 4.6). The 
influent (GP-WWTP2a) and effluent (GP-WWTP2b), as well as upstream (GP-SW10) and downstream 
(GP-SW11) water samples from the Jukskei River, were collected for this site.   
 

 
Figure 4-6 GP-WWTP2 situated near Johannesburg (Google maps, 27 Oct 2024) 



 

_________________________________________________________________________________ 
47 

4.3.4 Western Cape Province 

A seawater desalination plant (WC-DWTP4) that treats water for drinking purposes through reverse 
osmosis at a rate of 2 megalitres of water a day was selected. This plant does not run all year round, 
but functions during peak periods over the summer months. The plant draws beach sand filtered 
borehole seawater through submersible pumps sinking 12 m deep adjacent to the beach (Figure 4.7). 
The waste product of the reverse osmosis process, brine, is pumped through an outlet pipe 250m out 
to sea, where the tides and wave action on the rocks ensure that the brine and sea water are well mixed 
to protect the environment from the effects of brine. The hydraulic retention time of the treatment 
process is 1 hour. Grab water samples were collected from the intake tap (WC-DWTP4a) before 
undergoing a series of treatment processes. The product water samples (final water WC-DWTP4b) 
were collected from a dedicated sampling tap after completion of the purification process. Samples 
were also collected from a borehole (WC-GW3) at the facility. 
 



 

_________________________________________________________________________________ 
48 

 
Figure 4-7 Desalination plant layout showing various stages of the treatment train. The seawater 
feed water tank (raw water) sampling point (1) and the product water (final water) storage tank 
sampling point (2). (Source: WRC Project final report 2020/2021-00347) 
 
 



 

_________________________________________________________________________________ 
49 

4.3.5 Limpopo Province  

 
The Vhembe District Municipality is situated in Limpopo in the north-eastern corner of South Africa, 
bordering Zimbabwe and Mozambique. This is a malaria-endemic area where insecticides are used for 
malaria vector control.  Many of the communities in this area rely on surface water for their needs. This 
water may be contaminated with pollutants like insecticides (DDT, DDE and pyrethroids), and 
pharmaceuticals (anti-retrovirals, TB drugs and malaria prophylaxis).  
 
Two dams were selected in the area, namely Albasini dam, which lies outside the malaria spray 
programme area and the Nandoni dam that falls inside the sprayed area. The Luvuvhu and Doornspruit 
rivers flow into Albasini dam. Figure 4.8 shows the locations where samples were collected, and they 
are as follows:  
 

i. Doornspruit River (Albasini dam inlet 1, L-SW5) 
ii. Luvuvhu River (Albasini dam inlet 2, L-SW6) 
iii. Albasini dam outlet (L-SW7) 
iv. Nandoni dam inlet (L-SW8) 
v. Nandoni dam outlet (L-SW9) 

 

 
Figure 4-8 Map of sampling sites for Vhembe district, Limpopo Province, South Africa 
   Sample site 

4.3.6 KwaZulu-Natal province 

A direct water reuse plant (KZN-DWTP5) is a demonstration facility that receives treated effluent directly 
from wastewater treatment works and employs advanced technologies to treat it to potable drinking 
water standards. The treatment train processes include advanced oxidation, biologically activated 



 

_________________________________________________________________________________ 
50 

filters, and ultrafiltration membranes, which collectively provide multiple barriers against contaminants 
of emerging concern, such as nanomaterials, pharmaceuticals, and endocrine disruptors (Figure 4.9). 
Grab water samples from both the treated effluent from wastewater treatment works, which serves as 
the raw water for the DWTP, and final treated water from the demonstration DWTP were taken. 
 

 
Figure 4-9 KZN-DWTP5 direct potable water reuse plant in KwaZulu Natal (Google maps, 15 Nov 
2024) 

4.4 SAMPLE COLLECTION  

Samples were collected during the period 08/2021-08/2023. Table 4.1 shows the location of the 
samples (province), sample type and samples collected. The sample sites have been categorised for 
this progress report into DWTPs, WWTPs, groundwater (includes boreholes and spring water), and 